



TEST REPORT

Page 1 of 5

REPORT NUMBER : TUR08R007293

APPLICANT NAME Güvenç Dış Tic. İth. İhr.

ADDRESS İstoç 24.Ada No:52/54 Mahmutbey İstanbul
FAX NO :0212 659 29 28
Attention :Mustafa Güvenç (info@guvenconline.com)

SAMPLE DESCRIPTION :

- Sample 1** One sample of GUVENC Lux - Varnished printed PVC non-woven backing tablecloth
- Sample 2** One sample of GUVENC Fol - Double side printed PVC tablecloth
- Sample 3** One sample of GUVENC Gold - Gilded transparent PVC tablecloth
- Sample 4** One sample of SNEJOK - Embossed PVC tablecloth golden silver
- Sample 5** One sample of GUVENC Şolk - Embossed PVC tablecloth
- Sample 6** One sample of Membrane press coating PVC folio

DATE IN : 31 January, 2008 (13:50)

DATE OUT : 06 February, 2008

TEST	Sample 1	Sample 2	Sample 3	Sample 4	Sample 5	Sample 6	NOTES
HEAVY METAL ANALYSIS	P	P	P	P	P	P	

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED

The test results relate only to the items tested. The report shall not be reproduced except in full, without the written approval of the laboratory. The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and UKAS accreditation requirements. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. When uncertainty is taken into account, the result may be borderline. Borderline results need to be re-tested to determine their disposition up to customer's decision. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation. Tests marked (*) in this test report are not included in the UKAS accreditation schedule for this laboratory.

PP

Zeynep Akın

Neslihan Sözer
Chemical Laboratory Manager



2111

Intertek Test Hizmetleri A.S.
Fatih Cad. Dereboyu Sok. No.: 4 / 2 34303 Halkalı – İSTANBUL / TURKEY
Phone : +90.212. 471 00 65 Fax: +90.212. 471 11 72
e-mail : labtest.turkey@intertek.com
www.intertek-labtest-tur.com

ssenturk

Code	Test Method	Result	Requirements
(*Heavy Metal Analysis			
INTERTEK IHTM LB-2-100 : 2004			
Extractable with artificial perspiration solution			
Sample 1			
	Antimony (Sb)	<5 ppm	30 ppm
	Arsenic (As)	<0.2 ppm	1 ppm
	Cadmium (Cd)	<0.025 ppm	0,1 ppm
	Chromium (Cr)	<0.25 ppm	2 ppm
	Chromium + 6 (Cr + 6)	Under Detection limit	Under Detection Limit
	Cobalt (Co)	< 0.25 ppm	4 ppm
	Copper (Cu)	< 2 ppm	50 ppm
	Lead (Pb)	<0.2 ppm	1 ppm
	Mercury (Hg)	<0.02 ppm	0,02 ppm
	Nickel (Ni)	<0.25 ppm	4 ppm
Sample 2			
	Antimony (Sb)	<5 ppm	30 ppm
	Arsenic (As)	<0.2 ppm	1 ppm
	Cadmium (Cd)	<0.025 ppm	0,1 ppm
	Chromium (Cr)	<0.25 ppm	2 ppm
	Chromium + 6 (Cr + 6)	Under Detection limit	Under Detection Limit
	Cobalt (Co)	< 0.25 ppm	4 ppm
	Copper (Cu)	< 2 ppm	50 ppm
	Lead (Pb)	<0.2 ppm	1 ppm
	Mercury (Hg)	<0.02 ppm	0,02 ppm
	Nickel (Ni)	<0.25 ppm	4 ppm

ppm :part per million (mg/kg)

< =Less Than

* =Eco Tex Standard 100 Group II requirement



Code	Test Method	Result	Requirements
(*)Heavy Metal Analysis			
INTERTEK IHTM LB-2-100 : 2004			
Extractable with artificial perspiration solution			
Sample 3			
	Antimony (Sb)	<5 ppm	30 ppm
	Arsenic (As)	<0.2 ppm	1 ppm
	Cadmium (Cd)	<0.025 ppm	0,1 ppm
	Chromium (Cr)	<0.25 ppm	2 ppm
	Chromium + 6 (Cr + 6)	Under Detection limit	Under Detection Limit
	Cobalt (Co)	< 0.25 ppm	4 ppm
	Copper (Cu)	< 2 ppm	50 ppm
	Lead (Pb)	<0.2 ppm	1 ppm
	Mercury (Hg)	<0.02 ppm	0,02 ppm
	Nickel (Ni)	<0.25 ppm	4 ppm
Sample 4			
	Antimony (Sb)	<5 ppm	30 ppm
	Arsenic (As)	<0.2 ppm	1 ppm
	Cadmium (Cd)	<0.025 ppm	0,1 ppm
	Chromium (Cr)	<0.25 ppm	2 ppm
	Chromium + 6 (Cr + 6)	Under Detection limit	Under Detection Limit
	Cobalt (Co)	< 0.25 ppm	4 ppm
	Copper (Cu)	< 2 ppm	50 ppm
	Lead (Pb)	<0.2 ppm	1 ppm
	Mercury (Hg)	<0.02 ppm	0,02 ppm
	Nickel (Ni)	<0.25 ppm	4 ppm

ppm :part per million (mg/kg)

< =Less Than

* =Eco Tex Standard 100 Group II requirement

Code	Test Method	Result	Requirements
(*Heavy Metal Analysis			
INTERTEK IHTM LB-2-100 : 2004			
Extractable with artificial perspiration solution			
Sample 5			
	Antimony (Sb)	<5 ppm	30 ppm
	Arsenic (As)	<0.2 ppm	1 ppm
	Cadmium (Cd)	<0.025 ppm	0,1 ppm
	Chromium (Cr)	<0.25 ppm	2 ppm
	Chromium + 6 (Cr + 6)	Under Detection limit	Under Detection Limit
	Cobalt (Co)	< 0.25 ppm	4 ppm
	Copper (Cu)	< 2 ppm	50 ppm
	Lead (Pb)	<0.2 ppm	1 ppm
	Mercury (Hg)	<0.02 ppm	0,02 ppm
	Nickel (Ni)	<0.25 ppm	4 ppm
Sample 6			
	Antimony (Sb)	<5 ppm	30 ppm
	Arsenic (As)	<0.2 ppm	1 ppm
	Cadmium (Cd)	<0.025 ppm	0,1 ppm
	Chromium (Cr)	<0.25 ppm	2 ppm
	Chromium + 6 (Cr + 6)	Under Detection limit	Under Detection Limit
	Cobalt (Co)	< 0.25 ppm	4 ppm
	Copper (Cu)	< 2 ppm	50 ppm
	Lead (Pb)	<0.2 ppm	1 ppm
	Mercury (Hg)	<0.02 ppm	0,02 ppm
	Nickel (Ni)	<0.25 ppm	4 ppm

ppm :part per million (mg/kg)

< =Less Than

* =Eco Tex Standard 100 Group II requirement

Code	Test Method	Result	Requirements
------	-------------	--------	--------------

Sample 1



Sample 2



Sample 3



Sample 4



Sample 5



Sample 6



END OF TEST REPORT